NPDES Permit No. MA0100439 2021 Draft Permit

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C. §§ 1251 et
seq. (the "CWA"),

Town of Webster, Massachusetts
is authorized to discharge from the facility located at

Town of Webster Sewer Department
38 Hill Street
P.O. Box 793
Webster, MA 01570-0793

to receiving water named
French River
French & Quinebaug Watershed

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein.

The Town of Dudley is a co-permittee for Part B, Unauthorized Discharges; Part C, Operation and
Maintenance, which includes conditions regarding the operation and maintenance of the collection
[...]
CWA § 304(a)(1), State water quality criteria, and any other appropriate information or data, to
develop numerical effluent limitations for any pollutants, including, but not limited to, those
pollutants listed in Appendix D of 40 CFR Part 122.

NPDES permits require that the approved analytical procedures found in 40 CFR Part 136 be
used for sampling and analysis unless other procedures are explicitly specified. Permits also



NPDES Permit No. MA0100439 2021 Fact Sheet
Page 10 of 49

include requirements necessary to comply with the National Pollutant Discharge Elimination
System (NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and
Reporting Rule.? This Rule requires that where EPA-approved methods exist, NPDES applicants
must use sufficiently sensitive EPA-approved analytical methods when quantifying the presence
of pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently
sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under
the permit. The NPDES regulations at 40 CFR § 122.21(e)(3) (completeness), 40 CFR

§ 122.44(1)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 CFR § 136.1(c)
(applicability) indicate that an EPA-approved method is sufficiently sensitive where:

e The method minimum level® (ML) is at or below the level of the effluent limitation
established in the permit for the measured pollutant or pollutant parameter; or

e In the case of permit applications, the ML is above the applicable water quality criterion,
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high
enough that the method detects and quantifies the level of the pollutant or parameter in
the discharge; or

e The method has the lowest ML of the analytical methods approved under 40 CFR Part
126 or required under 40 CFR chapter I, subchapter N or O for the measured pollutant or
pollutant parameter.

2.4.2 Reporting Requirements

The Draft Permit requires the Permittee to report monitoring results obtained during each
calendar month to EPA and the State electronically using NetDMR. The Permittee must submit a
Discharge Monitoring Report (DMR) for each calendar month no later than the 15 day of the
month following the completed reporting period.

NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs
electronically via a secure internet application to EPA through the Environmental Information
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to
EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on EPA’s
NetDMR support portal webpage.*

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and
reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases,

2 Fed. Reg. 49,001 (Aug 19, 2014).

3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg.
49,001 (Aug. 19, 2014).

4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information



https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information

NPDES Permit No. MA0100439 2021 Fact Sheet
Page 11 of 49

reports required under the permit shall be submitted to EPA as an electronic attachment through
NetDMR. Certain exceptions are provided in the permit, such as for providing written
notifications required under the Part II Standard Conditions.

2.5 Standard Conditions

The standard conditions, included as Part II of the Draft Permit, are based on applicable
regulations found in the Code of Federal Regulations. See generally 40 CFR Part 122.

2.6 Anti-backsliding

The CWA'’s anti-backsliding requirements prohibit a permit from being renewed, reissued or
modified to include with less stringent limitations or conditions than those contained in a
previous permit except in compliance with one of the specified exceptions to those requirements.
See CWA §§ 402(0) and 303(d)(4) and 40 CFR § 122.44(1). Anti-backsliding provisions apply to
effluent limits based on technology, water quality and/or state certification requirements.

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the
2006 Permit unless specific conditions exist to justify relaxation in accordance with CWA

§ 402(0) or § 303(d)(4). Discussion of any less stringent limitations and corresponding
exceptions to anti-backsliding provisions is provided in the sections that follow.

3.0 Description of Facility and Discharge

3.1 Location and Type of Facility

The location of the treatment plant and the outfall 001 to the French River are shown in Figure 1.
The longitude and latitude of the outfall is 42° 4> 14 N, 71° 53° 21~

The Webster Wastewater Treatment Facility (WWTF) is an advanced wastewater treatment
facility that is engaged in the collection and treatment of municipal wastewater. Currently, the
Facility serves approximately 14,500 residents in the Town of Webster and 6,000 residents in the
Town of Dudley, with the collection system primarily focused in the town center.

The Facility has a design flow of 6.0 MGD, the annual average daily flow reported in the 2010
application was 2.86 MGD and the average for the last 5 years has been 3.02 MGD. The system
is a separate system with no combined sewers. Wastewater is comprised of mostly domestic
sewage with some commercial sewage, one industrial user, and some septage.

There is one industrial user that discharges to the POTW: (1) Shield Packaging, consisting

of process and non-process wastewater which contributes an average of 545 gallons per day.
Pollutants introduced into POTWs by a non-domestic source shall not pass through the POTW or
interfere with the operation or performance of the treatment works.

A quantitative description of the discharge in terms of effluent parameters, based on monitoring
data submitted by the permittee from July 2015 through June 2020 is provided in Appendix A of
this Fact Sheet.



NPDES Permit No. MA0100439 2021 Fact Sheet
Page 12 0of 49

Additionally, EPA is retaining one co-permittee on the Draft Permit. The Town of Dudley,
Massachusetts owns and operates a sanitary wastewater collection system that discharges flows
to the WWTTF for treatment. This municipality is co-permittee for certain activities pertaining to
proper operation and maintenance of its respective collection systems (See Part I.C. and I.D of
the Draft Permit). Adding them to the Draft Permit ensures that they comply with requirements
to operate and maintain the collection systems so as to avoid discharges of sewage from the
collection systems. The co-permittee did not apply for permit coverage; with a letter sent
November 3, 2015, EPA waived application requirements for the co-permittee. The legal basis
for including municipal satellite collection systems as co-permittees is described in In re Charles
River Pollution Control District, 16 E.A.D. 623 (EAB 2015)°.

3.1.1 Treatment Process Description

The Webster WWTF completed extensive upgrades in 201 1and the facility now provides tertiary
treatment of the wastewater. The Webster WWTF is an activated sludge treatment plant. Influent
enters the Facility through the headworks where large debris is screened out by two (2)
mechanical bar screens. Sand and grit are settled out in two (2) aerated grit chambers. The
influent is then split into aeration tanks where three (3) of the six (6) are run in step aeration
mode. Lime is added to the aeration tanks for alkalinity control. Aluminum sulfate is added to
the aeration tanks’ effluent for phosphorus removal. Flows are split into final settling clarifiers
where up to three (3) of three (3) units are in operation. The flow then enters a tertiary treatment
system, Actiflo, used primarily for phosphorus removal. Aluminum sulfate is added to the
influent. Polymer and occasionally micro sand are added in the treatment unit. Wastewater then
enters a chlorine contact tank. During the warm season, per the NPDES permit, chlorine is added
to the influent and sulfur dioxide is added prior to discharge. Final treatment is a series of steps
the water flows over adding dissolved oxygen to the treated water before discharging into the
French River. Solids from the treatment process are either retuned to the aeration tanks to form a
mixed liquor or further treated for discharge as waste activated sludge. A flow diagram of the
Treatment Facility is shown in Figure 2.

Waste sludge is pumped from the final settling clarifiers, dewatered with one (1) of two (2)
gravity belt thickeners and stored in a sludge holding tank. Any gas generated by the sludge in
the holding tank passes through a biofilter to remove odors. The dried sludge is transported under
contract with a private hauler for incineration. The average mass of sludge shipped for
incineration as reported in the 2010 application was 409 dry metric tons.

3.1.2 Collection System Description

The Webster WWTF is served by a separate sewer system. A separate sanitary sewer conveys
domestic, industrial and commercial sewage, but not stormwater. It is part of a “two pipe
system” consisting of separate sanitary sewers and storm sewers. The two systems have no
interconnections; the sanitary sewer leads to the wastewater treatment plant and the storm sewers
discharge to a local water body.

5 The decision is available at:
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0
710BCF85257DE200717A93/$File/Charles%20River%20Decision%20V01%2016.pdf



https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf

NPDES Permit No. MA0100439 2021 Fact Sheet

Page 13 0of 49

4.0 Description of Receiving Water and Dilution
4.1 Receiving Water

The Webster WWTF discharges through Outfall 001 into the French River, a tributary of the
Quinebaug, within Segment MA42-06. This segment is 1.0 miles in length and travels from the
WWTF to the state line at Dudley, MA and Thompson, CT. The French River then flows into the
Quinebaug River. The Quinebaug River then joins with the Shetucket River to form the Thames
River, which flows to the Long Island Sound.

The French River is classified as a Class B warm water fishery in the Massachusetts WQSs, 314
Code of Massachusetts Regulations (“CMR”) 4.05(4)(a). The MA WQS at 314 CMR 4.05(3)(b)
state that Class B “waters are designated as habitat for fish, other aquatic life, and wildlife,
including for their reproduction, migration, growth and other critical functions, and for primary
and secondary contact recreation. They shall be a source of public water supply (i.e., where
designated and with appropriate treatment). They shall be suitable for irrigation and other
agricultural uses and for compatible industrial cooling and process uses. They shall also have
consistently good aesthetic value.”

This segment of the French River is listed in the final Massachusetts Year 2016 Integrated List of
Waters (“303(d) List”) as a Category 5 “Waters Requiring a TMDL.® The TMDL is required due
to impairments for nutrients, benthic macroinvertebrates, and sediment screening value
exceedances. To date no TMDL has been developed for this segment for any of the listed
impairments.

In 1981, MassDEP, then the Massachusetts Department of Environmental Quality Engineering
(DEQE), published The French and Quinebaug River Basin Water Quality Management Plan,
which included a wasteload allocation (WLA) for the Webster WWTF on page 42, Table IV-1.
Given the limited assimilative capacity of the receiving waters, limits more stringent than
secondary treatment requirements were required for the parameters in Table 1.

Table 1 — Limits in 1981 MA DEQE Wasteload Allocation for Webster WWTF

Flow (MGD) | BODs (mg/L) | TSS (mg/L) Ammonia Total Dissolved
Nitrogen? | Phosphorus? Oxygen
(mg/L) (mg/L) (mg/L)
6.0 10.0 15.0 2.0 1.0° 6.0

11981 WLA for the Webster WWTF was under litigation at the time of publication. WLA were based on low flow
augmentation at Hodges Village Reservoir to supply 22 cubic feet per second (CFS) to the USGS gage in Webster
2 WLA apply the limits only April 1-October 15.
31981 WLA for the Webster WWTTF stated that phosphorus removal requirements were to be re-evaluated after

construction.

¢ Massachusetts Year 2016 Integrated List of Waters, MassDEP Division of Watershed Management Watershed
Planning Program, Worcester, Massachusetts, December 2019.




NPDES Permit No. MA0100439 2021 Fact Sheet
Page 14 of 49

4.2 Ambient Data

A summary of the ambient data collected in the receiving water in the vicinity of the outfall that
is referenced in this Fact Sheet can be found in Appendix A of this Fact Sheet.

4.3 Available Dilution

To ensure that discharges do not cause or contribute to violations of WQS under all expected
conditions, WQBELSs are derived assuming critical conditions for the receiving water’. The
critical flow in rivers and streams is some measure of the low flow of that river or stream. State
WQSs require that for rivers and streams, the lowest condition is the lowest mean flow for seven
consecutive days, recorded once in 10 years, or 7-day 10-year low flow (7Q10). See 314 CMR
4.03(3)(a).

MassDEP calculated the 7Q10°® for the French River based on data from the United States
Geological Survey (USGS) low-flow frequency statistics for the nearest USGS gaging to the
Facility along the French River (Station Number 01125100 at N Grosvernordale, CT?) using
SWToolbox 1.0.4 with the last 18 climate years of streamflow data (4/1/2001 - 3/31/2019).
MassDEP determined the estimated drainage area for the Facility was 91.5 mi® using the USGS
StreamStats for Massachusetts watershed delineation tool.!° The dilution factor (DF) was
calculated using the design flow (Qq) and the critical flow in the receiving water upstream of the
discharge (Qs) as follows:

DF = (Qs + Qa)/Qq

Where:

Qs = upstream 7Q10 in million gallons per day (3.31 MGD)
Qu = Discharge flow in MGD (6.0 MGD)

Therefore:
DF =(3.31 MGD + 6.0 MGD) / 6.0 MGD = 1.55

5.0 Proposed Effluent Limitations and Conditions

The proposed effluent limitations and conditions derived under the CWA and State WQSs are
described below. These proposed effluent limitations and conditions, the basis of which are
discussed throughout this Fact Sheet, may be found in Part I of the Draft Permit.

7EPA Permit Writer’s Manual, Section 6.2.4

8 See Appendix E, Webster WWTF 7Q10 Summary

9 USGS StreamStats National Data Collection Station Report for Station 01125100;
http://streamstatsags.cr.usgs.gov/gagepages/html/01125100.htm

10 USGS StreamStats for Massachusetts Interactive Map: http://water.usgs.gov/osw/streamstats. massachusetts.html



http://streamstatsags.cr.usgs.gov/gagepages/html/01125100.htm
http://water.usgs.gov/osw/streamstats.massachusetts.html

NPDES Permit No. MA0100439 2021 Fact Sheet
Page 15 of 49

5.1 Effluent Limitations and Monitoring Requirements

In addition to the State and Federal regulations described in Section 2, data submitted by the